
 

 

i 

 

 

 

WATER REUSE AND 
ENVIRONMENTAL CONSERVATION 
PROJECT  
CONTRACT NO. EDH–I–00–08–00024–00 ORDER NO. 04 

 

Preliminary Environmental and Social Impact 
Assessment for As Samra Biosolids Monofill 

October 2014 
 

 

IMPLEMENTED BY AECOM 

 
 
This document was produced for review by the United States Agency for 
International Development. It was prepared by AECOM. 



 

 

 



 

 

 

 

WATER REUSE AND 

ENVIRONMENTAL 

CONSERVATION PROJECT 
CONTRACT NO. EDH–I–00–08–00024–00     ORDER NO. 04 

 

 
 
 

PRELIMINARY ENVIRONMENTAL AND SOCIAL IMPACT 
ASSESSMENT FOR AS SAMRA BIOSOLIDS MONOFILL 
OCTOBER 2014 

 

 

 

 

Submitted to: 

USAID Jordan 

 

 

 

 

Prepared by: 
[...]
MOH is the entity accountable and responsible for public health and safety monitoring and 
control and assumes the responsibility for all health affairs across the Kingdom.  

Of particular relevance to the Project are the Occupational Health Directorate and the 
Environmental Health Directorate. The Occupational Health Directorate is responsible for 
ensuring the safety of the work environment from pollutants and occupational hazards in 
addition to the evaluation of the work environment. The Environmental Health Directorate is 
responsible for ensuring compliance with environmental health requirements and 
implementing the provisions of the Public Health Law through the relevant monitoring 
programs developed.   



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

32 

 

3.4 Ministry of Agriculture (MOA) 
MOA is the entity responsible for regulating and permitting all agricultural activities in Jordan 
and has a particular mandate for regulating soil fertilizers and agricultural input material. 

Part of MOA’s role involves ensuring the sustainability of the agricultural use of natural 
resources without harming the environment in addition to creating the suitable atmosphere 
for investment in the agricultural sector as well as rural development and increasing the 
incomes of farmers and improving their lives. This is relevant to the project given the fact that 
the area surrounding the site includes agricultural farms which use the As Samra WWTP 
effluent. 

3.5 Ministry of Municipal Affairs (MOMA) 
MOMA’s mandate includes a responsibility for public health and safety monitoring and 
control via the management and operation of solid waste collection and disposal. It carries 
out its duties through its implementing arms: the municipalities and the Joint Services 
Councils (JSCs). For this Project, the relevant municipality and implementing arm of MOMA 
would be Zarqa Municipality. Within its area of jurisdiction (which includes the project area), 
Zarqa Municipality is authorized to undertake the needed measures to prevent the 
occurrence of health nuisances.  

3.6 Ministry of Energy and Mineral Resources (MEMR) 
MEMR is the regulator and the entity that grants permits for power generation facilities. 
These mandates are further extended to the Energy and Mineral Resources Regulatory 
Commission (previously the ERC in issues relating to electrical energy).  

In the case of the project choosing to produce electricity from the collected gas, MEMR and 
the Commission should be informed of the expected power generation capacity. Accordingly, 
MEMR and the Commission have the mandate to require additional studies as they see 
needed. Furthermore, MEMR and the Commission are the governing entities and the ones 
responsible for setting the tariffs and regulating the selling of the produced power.  

3.7 The National Electric Power Company (NEPCO) 
The National Electric Power Company (NEPCO) is the national company responsible for the 
transportation of electric power via the electricity grid. NEPCO would be the entity buying the 
generated electricity from incineration and power generating facilities on-grid.  

3.8 Samra Electric Power Generating Company (SEPCO) 
SEPCO is the second largest electrical energy generator across the Kingdom. It is of 
relevance to the project in the event that it is decided to sell the produced gas to SEPCO 
rather than to independently generate electrical power from it.  

3.9 Ministry Of Labor (MOL) 
MOL is the entity responsible for ensuring occupational health and safety as well as 
providing the indoor air quality requirements that need to be complied with.  

3.10 The General Directorate of Jordan Civil Defence  
The general directorate of Civil Defense in Zarqa is the entity to be contacted in the case of 
fires or accidents.  

3.11 Jordanian Standard and Metrology Organization (JSMO) 
JSMO is the entity responsible for the issuance of specifications and technical regulations, 
their adoption, revision and the monitoring of their implementation for all services and 
products. However, despite being legally authorized to do so, JSMO delegates the 
responsibility of overseeing the implementation to the respective bodies, which are the 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

33 

 

relevant ministries. This includes the technical regulations and standard concerning biosolids 
and sludge disposal as is elaborated in Section Two ―Regulatory Framework‖. 

3.12 The Royal Society for the Conservation of Nature (RSCN) 
RSCN is a non-profit, non-governmental organization which aims to conserve the Kingdom’s 
natural resources. It is of particular relevance to the Project given the fact that the Project site 
has been designated as an Important Bird Area (IBA) and is subject to the RSCN’s annual 
waterbirds’ census.  

4 PROJECT DESCRIPTION  

4.1 Project Background 
The biosolids monofill intends to resolve the ongoing sludge storage and disposal issues at 
the As Samra Waste Water Treatment Plant (WWTP). Given the limited end use markets for 
sludge/biosolids, the monofill will allow environmentally sound disposal of the As Samra 
sludge/biosolids.   
 
The conceptual design of the As Samra biosolids monofill was based upon the projected 
capacity requirements, the geometric limitations of the chosen siting area, the stability of the 
biosolids mass and the goal of providing an environmentally sensitive and protective solution 
for the disposal and management of the biosolids. The design criteria are compliant with the 
United States Environmental Protection Agency (USEPA) Regulations ―40 CFR, Subpart C of 
Part 503‖ which are specific to biosolids monofills.  
 
The monofill is designed to target airspace of approximately 2,346,000 m3 and an expected 
20 years of disposal with the potential for expansion as geometry and engineering 
parameters allow. The conceptual design and its components are discussed later on in 
specific detail in Section 4.2 ―Proposed Design‖. 
 
As Samra Wastewater Treatment Plant is located in Al Khirbeh As Samra area within Al 
Hashimyyah District in Zarqa Governorate. It is 13 km north of Zarqa and 36 km from 
Downtown Amman 1(32° 9'15.28‖N / 36° 9'50.38‖E). The site location can be seen in Figure 
4-1.   

                                                
1
 ESIA report, 2012 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

34 

 

 
Figure 4-1: The Hashemite Kingdom of Jordan Map   

As Samra WWTP serves the population of Amman and Zarqa which is approximately 2.265 
million people. The closest populated areas within a 5-km radius from As Samra WWTP are 
Al Khirbeh As Samra, Mazraa, and Hashimyyah. The WWTP is also close to the refinery and 
thermal power plant. 

Approximately 35,000 people live within a 5-km radius of the Samra WWTP in the nearby 
communities of Al Khirbeh, As Samra, Mazraa, and Hashimyyah located southwest of the 
project between the project, refinery and thermal power plant. 

As Samra WWTP was first constructed in 1985 as temporary stabilization ponds (WSP) with 
a capacity of 68.000m3 /day. Due to the dramatic increase in the population of the Amman-
Zarqa basin, As Samra WSP became quickly overloaded, which led to the effluent failing to 
meet the Jordanian standards for the discharge of treated domestic wastewater effluents to 
streams, wadis and reservoirs. This in turn raised a public, economic, and health concern.  

A Second Master Plan funded by USAID in 1997 for the Amman-Zarqa basin from 2000 
through the year 2025 recommended the construction and expansion of As Samra WWTP in 
two phases: phase one is the construction of As Samra WWTP through the year 2015; in 
phase two, As Samra WWTP will be expanded through the year 2025. 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

35 

 

The construction of As Samra WWTP was completed in 2008. Phase one included the 
construction of West Zarqa and Hashimyyah Pumping Station, Ain Ghazal Pre-treatment 
Plant, and Conveyor lines to the WWTP from the three facilities. 

In 2010, it was decided to increase the capacity of As Samra WWTP by 40% (from 267,000 
m3/day to 367,000 m3/day), consistent with the recommendation made in the Master Plan. 
The expansion of As Samra WWTP is being done through a Build-Operate-Transfer (BOT) 
contract for 25 years, starting from 2012. The first BOT project in Jordan, it is a Public Private 
Partnership (PPP) financed by the USAID, Bank Consortium, Samra Plant Consortium, and 
the Government of Jordan (GoJ). 

The expansion of As Samra WWTP will increase sludge treatment capacity by 80%, and 
power generation capacity to 14 MW. The expansion includes the installation of: 

 one primary settling tank  

 three biological tanks 

 three secondary clarifiers 

 three primary sludge thickeners 

 two dissolved sludge activation units 

 three digesters 

 one francis turbine 

 one digested sludge storage tank 

 one mechanical sludge dewatering facility 

4.1.1 Description of Existing Wastewater Treatment Practices at As Samra WWTP 
Wastewater coming from Ain Ghazal Pretreatment Facility flows into two Pelton turbines in 
the inlet structure and generates electrical power. That wastewater  is then mixed with the 
wastewater coming from Hashimyyah and Zarqa pumping stations and distributed into two 
grit and sulfide removal tanks, each divided into two chambers. Heavy particles, oil and 
grease and sulfide are removed in this stage. The effluent is then distributed into four primary 
settling tanks and up to 65% of the total suspended solids, and 40% of the BOD5 are 
removed. 

The settled water is then distributed into eight biological reactors that consist of three zones: 

 Anoxic Zone for exogenous denitrification 

 Oxic Zone for BOD5 removal and initial nitrification 

 Endogenous Zone for complete nitrification 

Effluent passes through eight secondary clarifiers, and flows to two plug flow chlorine contact 
basins. The final effluent meets the Jordanian Standards 893/1995. Treated water is then 
discharged to Wadi Dhuleil and flows into the Zarqa River and then collects in King Talal 
Dam (KTD). Initially, three irrigation lagoons were utilized for local farmers’ use (M1-1, M1-2, 
and M1-3). However, two months ago, these lagoons were drained and a new irrigation 
network was put in place instead. The wastewater treatment processes are shown in Figure 
4-2.  

 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

36 

 

Primary sludge from the primary settling tanks is thickened in three covered circular 
thickeners, while the biological sludge from the aeration tanks is thickened in three covered 
Dissolved Air Flotation units (DAF). The two are then mixed together in a covered tank 
before being pumped to four anaerobic digesters. The sludge is kept in the anaerobic 
digesters for three weeks at 35ºC where it is mixed thoroughly. The digested sludge flows 
then to the digested sludge storage tank prior to being pumped to 25 solar evaporation 
basins where it is dried to about 30% dry solids (DS). Lime will be used if necessary for 
sludge stabilization2.  

Produced biogas is stored in two gas holders and undergoes Hydrogen Sulfide (H2S) 
removal before being using for electrical generation. 

Odors are extracted at different points in the plant to so that no odor nuisance occurs at the 
site boundary. Polluted air is treated in a scrubber system that contains Biolite, a special inert 
medium that with naturally existing bacteria. These bacteria absorb polluting gases, after 
which the treated air is discharged into the atmosphere. 

 

 

                                                
2
 Samra Wastewater Treatment Plant Jordan, Degrémont Jordan, 2008. 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

37 

 

 
 
 
 
Figure 4-2: As Samra Wastewater Treatment Processes

3
 

                                                
3
 Samra Wastewater Treatment Plant Jordan, Degrémont Jordan, 2008. 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

38 

 

 

4.1.2 Description of Existing Biosolids Management Practices at As Samra 
Most of the digested biosolids are transferred to the 16 solar drying beds to be dried from 
approximately 3%DS to around 30%DS and then transferred to the biosolids storage ponds; 
the remaining biosolids are dewatered to around 22%DS through centrifugation and sent 
directly to the biosolids storage ponds. If the sludge flow exceeds the capacity of the 
digesters, it is treated with lime and transferred to separate solar drying beds, and then 
stored separately in the biosolids storage ponds. This process will continue to happen until 
November 2014 when a new Belt Filter Press (BFP) dewatering facility will be installed and 
operated. The BFP facility will consist of 14 machines that will dewater the sludge 
continuously, 24 hours per day and seven days a week. Two machines will be on standby as 
redundant. The biosolids cake will be produced at a minimum of 18% DS.  

The biosolids storage area in As Samra WWTP is around 0.56 km2, and has a capacity of 
1,119,000m3. The available volume for biosolids storage is 620,250 m3. Figure  4-3: 
Schematic Diagram of The Sludge Drying Lagoons and Sludge Storage Area for Biosolids 
Management in As Samra WWTP. There are 18 solar drying beds; only two of which are with 
drainage systems (M 2-3 and M 2-4). Digested sludge is placed in the solar drying beds and 
the supernatant is removed to M1-4. The sludge is kept to settle for two months and is mixed 
to enhance evaporation. When the solids reach 20% DS, sludge is transferred to the four 
storage ponds that are currently in use (F 2-3, F 2-4, M 2-1 and M 2-2), none of which have a 
liner. Generally, biosolids piles at the storage ponds’ edges are the oldest, with 
approximately one-year difference in age between the various piles. 
 

 
Figure 4-3: Schematic Diagram of The Sludge Drying Lagoons and Sludge Storage Area for Biosolids 
Management 4 

 

                                                
4
 Source: Sogreah Report 2011 



USAID Water Reuse and Environmental Conservation Project 
As Samra Biosolids Monofill/Terms of Reference-PEIA 
 
 

39 

 

Currently, lime-treated biosolids are stored in pond I, and stay there for almost one year 
before being moved and mixed with other biosolids in F 2-3 and F 2-4 for storage. 
 
Between the years 2008 and June 2013, 203,780 tons of DS were produced in As Samra 
WWTP. The solids content in fresh digested biosolids is about 3%, while it reaches to about 
90% in solar dried biosolids that have been stored for more than one year5. Table  4-1shows 
the average daily and annual production at the plant for the years 2008-2013. 
 
Table 4-1: Average Daily and Annual Production of Dry Solids in As Samra WWTP 

Year Tons  Tons DS/day  Tons DS  Cubic Meters 

2008  78.6  28,689  31,877 

2009  88.0 32,120 35,689 

2010  117.8 42,997 47,774 

2011  103.6 37,814 42,016 

2012  111.3 40,625(1) 45,139
(1)

 

2013  118.0 21,535(2) 23,928
(2)

 
(1)

 Covers quantities up to 11/11/12 
(2)

 Covers quantities up to June 2013 
Source: 2012/2013 Sludge Management Plan (SMP) report, Sludge Management Plan for the As 
Samra WWTP Expansion BOT Project, jointly prepared by the Samra Plant Company and the MWI 

 
Biosolids samples are collected from several locations and tested regularly by As Samra 
Project Company (SPC) and a third party assessor. The Royal Scientific Society (RSS) as a 
third part assessor has developed the ―Annual Report for Monitoring of Wastewater influent 